



1500 Brigantine Drive
Coquitlam, BC, V3K 7C1

Telephone: 604-520-3321
Facsimile: 604-524-9186
www.intertek.com

October 29, 2012

Letter Report No. 100926347COQ-001C

InterWrap Inc.
32923 Mission Way
Mission, BC V2V 6E4
Canada

Ph: 604-820-5400
Fax: 604-820-5420

Subject: Findings Letter Report 100926347COQ-001C

Intertek has conducted an impact resistance test on your roofing underlayment product in accordance with the Class 4 requirements of UL2218-12, *Impact Resistance of Prepared Roof Covering Materials*. One (1) sample was received at the Evaluation Center on October 17, 2012 and was identified as Titanium UDL 25 Plus. The roofing underlayment product was installed on a test deck using 2 in. plastic capped nails. The test deck was 3 ft. x 3 ft. and was constructed of nominal 2 in. x 4 in. SPF lumber studs and 15/32 in. exterior grade plywood sheathing. The test deck was impacted twice at each of the 6 locations using a 2 in. diameter steel ball weighing 535 g. The 2 in. steel ball was dropped from a height of 20 ft. above the test deck. After the first drop at each location, the resultant depression was also measured using a depth gauge. Upon completion of the testing, the product was carefully removed from the test assembly and inspected for any sign of tearing, fracturing, cracking, splitting, rupturing, crazing, or any other evidence of opening. Refer to Table 1 below for results.

Table 1. Impact Resistance Test Results

Location	Description	Drop	Deflection (in)	Test Result	Pass/Fail
1	Edge of lap (midspan)	1	0.0070	No sign of tearing, fracturing, cracking, splitting, or any sign of opening	Pass
		2	N/A		
2	Unexposed edge of lap (midspan)	1	0.0050	No sign of tearing, fracturing, cracking, splitting, or any sign of opening	Pass
		2	N/A		
3	Edge of lap (over support)	1	0.0120	No sign of tearing, fracturing, cracking, splitting, or any sign of opening	Pass
		2	N/A		
4	Center of exposure (over support)	1	0.0090	No sign of tearing, fracturing, cracking, splitting, or any sign of opening	Pass
		2	N/A		
5	Edge of exposed fastener	1	0.0125	No sign of tearing, fracturing, cracking, splitting, or any sign of opening	Pass
		2	N/A		
6	Edge of unexposed fastener	1	0.0030	No sign of tearing, fracturing, cracking, splitting, or any sign of opening	Pass
		2	N/A		

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only to the sample tested. This report by itself does not imply that the material, product or service is or has ever been under an Intertek certification program.






InterWrap Inc.

Letter Report No. 100926347COQ-001C

October 29, 2012

If there are any questions regarding the results contained in this report, or any of the other services offered by Intertek, please do not hesitate to contact the undersigned.

Completed by: Chris Chang, EIT
Test Engineer,
Building Products
Title:
Signature:


Reviewed by: Baldeep Sandhu
Technologist,
Building Products
Title:
Signature
